

# TEST CERTIFICATE

This certificate is a summary of the test and test reports as stated below:

**GRANDE ALLIANCE CRPORATION PTE LTD**  
No. 8 Defu Lane 8  
Singapore 539313

**Attn:** Mr. Tan Chong Hwee

**FOR**

**Test Standard:** BS EN 124 : 1994 (Class B125)  
**Product Type:** Solid Top Ductile Iron Manhole Cover & Frame  
**Marking:** Telecom  
**Date Submitted:** 25 April 2008

Product	Test Instruction	Dimensional Measurement	Load Test	Deflection Test (Permanent Set Measurement)	Microstructure Examination
Solid Top Ductile Iron Manhole Cover & Frame said to be Class B125 with marking "Telecom"	If done, Pass/Fail	-	Pass See MM-10502/NAM	Pass See MM-10502/NAM	See MM-10502/NAM
	If not done, reference	-	-	-	-
	If not done, no reference	Test not done, as per client's request	-	-	-

**Note:**

- The above test sample complies with requirements of the stated standard(s).



**YUSOOF AYNUDDIN**  
Divisional Director  
Mechanical Technology Division